-

/ P MODEL 108
COMPACT TRACTOR
: . Parts Catalog No. A1226

[Hi-Lter * 2500 675  "ne

)

NOTE: This catalog replaces the previous issue - 1226 -
which is obsolete and should be discarded

Breather, Crankcase

Cylinder Block
Cylinder Head
Electrical System
+ Engine Block & Attachmg Parts
Exhaust System
Filter, Breather

Electricat System

....................

ALPHABETICAL INDEX _

v

. ENGINE SECTION E

GRID ' ' _ PAGE
- A12: Flywheel ............ P N
T C6 . Fuel Strainer .. :..... e o1t
A8 Fuel System ...... 11
AB: Gasket Kits ... .. ol 9-13 |
. Al2-A14 Governor ... ... L . 7

©+ C6-C8 SparkPlug.................. 9
AB-A1D ‘Starter ......... /... 33338
A8 ° 7 Tank Fuel ............. PR 1
A2 Thraottle LinKage .. ... s 11

) Valves . .................... b

BASIC TRACTOR SECTION
GRID S , PAGE

+ Bg . Hood .......... e 15
.B14-C2 Implement Lift. . ............ . .29
AB-A10 . Model G14 WeightBox ....... A5

B10 - Model J6 Headlamp Kit .. ..... - 37
B10 Plate, Engine Mounting .. .. ... 13
C12 " PTOCWtch ... ... . ... e 29
C6-C8. * Seat, Dperator S........ I VA
B4 Steering Wheel & Gear ... . ... 19

B2 . ToolTray ........ P, ‘ 15

. B2 Transmission .. ......... AR : 25-27
B2 ~ Wheels, Front & Re@r ........ 21

™,
\.
.
—
' ’
’
. .
. L
© - [ '
>
.
~
|
-
o
\
° L
T,



Indexes ‘.

. This Parts Cats.log is arranged for easy
identiffcation of Genuine CASE “Service
Parts, . An alphabetical ‘index is. provided at
the front of this Catalog to locate the major
groups or assemblies.-A numerical index at
the ‘rear of the Catalog gives the part num-

- bers and .the pages on wh:ich they are de-

scribed. _

mustranons T

All -parts are. illustrated in- "Exploded
Views" which show the individual parts in
their normal relationship toeach other. Re-

. ference numbers are used in the illustra-
tions, These numbers correspondto thosein -

the "Reference Number" column and are fol-
lowed by the part number description and

quantity required.

Indentad Description

" Changes

Orders

- Orders shouldp dinly spemfy correctpatt
number, full description, quantity required;
machine model ard engine model, machine
and engine serial numbers, method of ship-
ment and shippin address '

.

When changes to the machine make itnec-

|

' " essary, revised pages for this book will be
jssued. The reviged pages will beissued with’

the same page number as those they replace
and the ”1ssue' number and date will be
-advanced.

"It is  impergtive that revised Parts Book
pages be insgerted into their respective
Parts' Books As soon as received. Failure
to do so will lead to confusion and defeat the
purpose of th book

- Indented parts in the descnpnve list are a part of the preceding assembly or sub- -assembly.
The qua.ntity shown in the "Number Required” column is the fnumber of parts used on a-mas-
chine except where parts are ‘indented in descriptive list. In thi case. the quantity shown is the

number required for the preceding assembly or sub-assembl

' DESCRIPTION

REF. PART NO. REQ'D
"* A 55159 'CYLINDER ASSY - rear steering . .| ..:..... PR | ‘
28 A 56208 ©  SOCKET ASSY - rear cylinder . .[. .. ......... PR 1 -
29 A 55956 . PLUG - adjusting, socket assy|..... e e aa e 1
30 A 55957 SEAT - S0cket ball, .. ..o divevnnioeeaionssan 2 .
. 31 -A 56210 SPRING - 80cket . .« ..o i eeiisnennnn. Tl
32 A 56209 - SEAT - socket spring . .. .. S R
33 G 45175 " CLAMP ASS§ socketassy...|...... M e e e PO B
16- 836 BOLT - 1/27 X 2-1/4" N.F.EK. « v o v oo s e 1
34 195 308 T PINcotter 3/167 x 3 ..ol U SRR
35 A 55889 STUD - ball,socket & cylinder .l .......... CLL.t.. 2
36 13- 410 BOLT - 1/4" x.5/8" N.C. BEX. L Y
................... 4

37 92-- -4

4

R Terms "Right Hand” and "Left Hand” . -

LOCKWASHER - 1/4" SAE .

"Right' Hand" and "Left Hand" sides of this machine are etermined by standing at the réar

- of the unit and facing in the direction of forward travel.

> - ),

TRACTOR MODEL AND"
SERIAL NUMBER -

—

P -

L]

i

: ENGII;IE MODEL SERIAL AND

SPECIFICATION NUMBER

TRACTOR MODEL DESIGNATIONS

ENGINE MODEL DESIGNATIONS -

108 TRACTOR

C19070

SERIAL NUMBERS




»

REF, PART NO, * *
: B

O m=-10ad &y

=
[l

[y
[1- L]

[Er
enen en

16

16
16
16

17
18
19
20
21
22
23
24
25
‘26
21

30
31
32

-33 7

34
35
38
31
38
39

17

- 28 7
- 29

BR
BR

BR
BR

- BR,

BR -
136~
- A
BR
BR

BR 222117

§ -

390840
390380

295062

294806

230927

66768
270538
13

‘261038

298616
295963
298923

27750,

93585
390347
390348
390349
390350

16 -BR/299569
299570

299571
299572
295840

.295841

298614
270430
390402
222114

92659

27803
380414

93630
292260
261055
221596

65906 '
26828.
260933 -

210728
230759

103 -

27795
221898
93163

F—

f

| 187- 1041 !

C

' CRANKSHAFT . ,
-OIL PAN ASSEMBLY

"RING SET - .030 oversize

. SCREW - baffle mtg

SCREW - Sems

3070 ENGINE
s )
|  DESCRIPTION

BLOCK ~ cylinder, stripped

ro i L h A -
108 COMPACT TRACTOR. -~ '

K ASSEMBLY - short , _ , . ' :

LI I I R

i
o
[
[

¢ .
LA N I U I I BN T Y

5
LB L L I I
. !

"~ BUSHING - cylinder

¢ SEAL - o0il

L L R Y |

' BUSHING - governor shaft

PLUG - oil filler -

LI R I

GASKET - carburetor mtg

L TS
. : '
----------

L L R O I R S,

PLUG - oil drain _ , , ., o .o o ftorseees

- BUSHING - oil pan
SEAL-oil,,,....,
GASKET « oil pan _ .,

SCREW - oil pan mtg.

~ PISTON ASSEMBLY - standard.
. PISTON ASSEMBLY - .010 oversizé™- ,

"% s 8 e g

LEL IR

LA L L I Y Y T Y BRI
o

LR B N A A N N ]
II...‘I.I...I
--...-
.l‘.l....-....
LI B R B R R R
Il.‘lll‘..l...

.
oo-----.n"-l‘-.o'

LR L R R T T SO

PISTON ASSEMBLY -'.020 oversize .

PISTON ASSEMBLY - 030 oversize ,.

RING SET - standard, .,
RING SET - .010 oversize

---....,....

s'0 58 a0 20w

R

Y
LA R N NN

RING SET - .020 oversize

PIN ASSEMBLY - piston, standard __,
PIN- ASSEMBLY - piston, .005 oversize -
BRACKET ASSEMEBELY ~ governor gear

VALVE -~ exhaust |,

ROTATOR - exhaust valve

GASKET - cylinder head

,‘I BOLT - connecting rod
GASKET - valve cover

LOCK - 'exhaust valve

VALVE - intake ,_.,.....
KEEPER - intake valve
SPRING - intake valve

[N
. ¢

N .
LR N B N
> . e
LI

LR I )

CONNECTING ROD ASSEMBLY
' LOCK - connecting rod bolt

[
-

‘

LI R N
LR N
-

LI I I R R
L N B A )
.;!l.ll.‘

LA R I R
& oil slinger
4 s 8 & s
l.I.'ll.
LI I I TR
teesann
LI B A )
-..‘.-ll
- a e s 4
- »-n

LN I )

)

L] - L [ - - [ ] 4 - - . L ]

-
-
[
.
-
L]
-
-
L]
-
-
[
-
-
-
-
[]
-
.
-
[
L]
.

-
.

SPRING - exhaust valve
TAPPET -~ valve .
GEAR - cam cesna
SHAFT - governor lever . .
PIN - hair ,,.......
RETAINER .
BAFFLE - cylinder

LI Y

COVER - breaker points

* & 2 ¥ v P s E s e ma

LA B DI I I I I

” s s ma [ N NN
. '

R A R L R

.
-
-
-
L]
-

”

;- REQ'D

NHHn-HH'HHNHHHHHmH_wL\:HHHHHHHHHHHHHH.pr-r-HHHHHl-a-AHHHH




'CASE MODEL 108 COMPACT TRACTOR.. . -

REF. PART NO.

40
41
42
43
c 44
45
46
- 47

- 48-

49
50
51
62

-, + Printed in U.B.A, |

BR_ 299848
BR 280005
BR 93536
BR 211778
BR - 93210
BR. 93211
BR 390180
BR 61760

" BR 220865

. BR_ 221796

£

11-

BR ' 93042
BR 211383
BR,_ 222277
BR 260971
BR 261129
BR 261117
BR 390662
BR . 221559

BR 93572

BR 221535
BR 93496
BR .298303
BR 220680
312
129- 7
BR 221760

BR 260584

BR 91920
193- 25
BR 66554

_BR 66068

-~

129- 6

BR 289500 .

BR 390918
ER 221885
BRE 222263
BR 93704
BR 390693

‘BR 230976

" BR 93621

BR 222211
BR 93536
BR 220680
BR 222212
BR 93438

—'*éﬂ 9070 ENGINE

. _ . DESCRIPTION i REQ'D ~
BREATHER ASSEMBLY - CTankcase . ......e.veso.... Y
TUBE % breather ,,,........ PUPI S |
SCREW'- 868 .|\, ....c0ceencnmnvepmsonn e eaaeaas 2
HEAD - cylnider ..., .eeeussncannoans S |
BOLT - cylinder head,.2-9/32" .- . . ..... Cecerearaces B
BOLT - cylinder head, 2-21/82" .. .. ....00cuuuatn R
FLYWI.IEEL:..-.--‘--‘ ----- ---noo-- --’-o.o'o.-‘----" 1
KEY - flyWheel . ..o vvossisnnn s e
WASHER-SPI‘iIlg .'..’--ll-l‘.'.ll‘:l' ........ L N L 1
'SCREEN"-ﬂyw\heel ...... e s benasana EEEEERINEHES
SCREW -S€I1l8 « - st st s e s st s v vennan teersssananssean 4
HOUSING -~ screenmounting =+ === s revavasma aes s ee -]
COVER-screenﬁousing LR I R +% s o8 s'n e ua 1“
lmK'ﬂ_govemor \\---'--co ------- s s i oerwwaes aserensaes ]
SPRm’G_governor R N s rs s v e nsenessnseena 1
LINK - choke * ..‘.;'.,..... ........ s s e s errasianas v 1
PLATE -~ governor g’oﬁtro]’ ...... st e taensss e s sana 1
WASHER_gOvernoF 1e{rer ------------------ s oo s e e 1
SCREW’_ govhernor:-lever‘ ------------------- sesrras ' 1
CLAMP ndoo--’;’-----;\ ------- e e s s e s ,f”not-s--- 1
SCREW - sems 7‘ ..... R R R soenon -1
LEVER ASSEMBLY - goverhor o« «+s®esvmensiossacnns 1.

WASHER - #10 -+ R Yeserrnaae 1

BOLT - # 10 NC round head +++<cocceann ORI e 1

NUT - # 10NC hex «ecrvesssroesnccnana e |
GUIDE-a.ir--/ .......... tse e s a e aa s e reena 1 -
SPRING - governor link « «=+ececovosonacan s sereea 1
SCREW - # 8 x 5/8" flat head mach. .-+~ «* R R II
LOCKWASHER - # 8 internal tooth <+ -svesovsn creeveans T
COLLAR - insulating cat e e s e an sarenrenan 1
WASHER ~ insulating ««<+cccscoceaens sasavsarnaane ]
NUT -#8NChex cceaaennre st e s s e e naa tecerene 2
WIRE -ground s+ sevsssssnsscosnscssrsncssnasosnens |
-MUFFLER - exhaust «r v e v e s s nennas . R « 1
-:ISHIE]'_D'_heat‘ ----- L N L I I A A R ¢t e v 1

.LOCK‘-‘SCI'GW"""' ----- R R R 1 )

SCREW - muffler +sesseaaass secereviscersanaee 2
STATOR - alternator es--cc oo ceeeen cvrerennean 1
BUSHING - statOr- s ececasecsaansssecosassvnes PR ‘v"4,.
SCREW - gstator mtg. A s s mes s s saaun sresesrennn s e e 4
* BRACKET -~ fuse holder ««ccocvniimecnensnnn e nasaa « 1
SCREW - bracket mtg, ..ecccveecnrcecenses caaaae 1
WASHER -bracketmtg, s cecvvforverarannnns cenana 1
RETAINER - Wile v vovsceoe D |
SCREW - retainer ..... ...../’............-....... .1

-@'D - ." Y,
. /
o -
; August 1972




' 5
{
£ q !
Fow dn ., '
=S -
i - . |. ' >9 .
" CASE MODEL 108 COMPACT TRACTOR
' C19070 ENGINE
REF. PART NO, .. DESCRIPTION R REQD
85 BR 390892 ARECTIFIER - alternatorlf’. D feraa 17
86 BR 93621 ¢ SCREW'- rectifie .. .. ccvvveuvenencansaes TN e 1
87 BR‘,\ZQEQBB COIL ASSEMBLY D IO U T PO 1 -
88 BR 93381. SCREW-coilmtg, ..... vrmeaansus R f ......... 2
89 BR' 221907 CLIP - "ﬁt’ire\4 L N N ) prr v .cj{ -------- - s 1
90 BR 66538 INSULATOR - spark plug  ..... Herarrenstdicienaansan 1.
e 91 © M 20677 SPARKPLUG ..iuccvnvocenncnannenans y cerniseses 2
92 BR 29\9543 GEAR-riIlg, ----------- q-ooo--.-----lluo-&-‘-'oo’:—--.1
) 93 .BR 390233 SHIELD - Stal'ter PP e A e e K -'- -4- " s v'm @ .I ------- LR l, 1
94 BR 93410 SCREW -'Sﬁield mtg. - - ooooooo .- ._' LI I I ) -. [ ] -I - . .l LA N L ' 2
.95 BR 299392 HOUSING = DIOWEr . 2 cv s v s nnsacennnrosna e e eeen eeas 1
96 BR 93158 'SCREW - blower housing mtg. « v o e veesooos e eneeaes 4 -
97 BR 221901 BAFFLE - cylinder head ..... e s e e e e e e mar s ur s eas 1'
BR 290577  KIT - engine gasket (includes items 7, 13,19 &23) ,.......... |
R . . . \ ! \\1 .
\ !
! )
5 \( -, \} ' !
/
y )
t ' .\ o
. :
N
**_ - ¥
{
_\ .
. ?
g
. Y - - .
Printed in U.8.A. August 1972




iy 4

el

Printed in U.5.A, - . . | o : November, 1972

Eal
, - i - '#.:k,
.k
\
. o 1"
~CASE MODEL 108 COMPACT TRACTOR
] FUEL SYSTEM , _
REF, PART NO. \ " DESCRIPTION ; ' REQ'D
1 C 15519 TANK-fueli - .f...voso... etaeeaan eeeaeeeenas 1
2 C 15174 STRAP-tank' ,...... issasesssrrena t e et v 2
3 © 173- . 215 SCREW - round Head mach. 1/4" xi-1/4" ........ asees 2.
4 129~ 504 NUT -~ 1/4” sq R s s vt s Esanna eneemsaaa 2
5 c 10657 ELBOW ....... b e s s e s e s e e s e s e A
6 C 15526 -  FUEL LINE -~ 18" ......‘..;.. ........ see s e nan .o 1
7 214~ 103 CLAMP-lose " ....... el e cearaan ee. 2
8 BR 3950811 CARBURETOR - (repairs page 13). ceeeaereraaans s anae 1
-9 C- 18206 CONTROL - choke and throttle caceeveanan . 1
1¢ C 15540 HANDLE - T ... civenannsannsesn aseerassonnnnies 1
11 187- 1047 SCREW - self tapping ‘Phillips head . ... .. sescaaaseaven 2
12 BR 390379 ' CLEANER ASSEMBLY - air e an et seosebreees 1Y
13 .BR 270528 ELEMENT - air cleaner ..... P |
14 BR 93622 SCREW -aircleaner  ...voeeesoesess e eveasrsvsenee 1
15 BR 93323 SCREW - air cleaner ........ e s msrnenean it e e 1
16 BR 270539 GASKET - air cleaner ...:.. [ feeeeeaa 1
17 BR 270538  GASKET - "carburetor mountmg ...... Ceae v PP |
18 C 11529 CAP - fuel (Includes inSert) « v vvoavoreeooeennnsannana 1-
19° C 11545 . INSERT - fuel cap +« »« - - T 1
] .
7
|
1
[ ©



. 12 . ‘ L o . . 13
. . R * ) ~ - . . 3
o ' CASE . MODEL ' 108 .COMPACT TRACTOR J
’ ,.I_@{. ' .. . ! CARBURETOR .° ~ :
o0 b T T T D T T. - -
P } ’ REF. PARTNO, .. .. ‘ DESCRIPTION o . . REQDD
P 1 BR 93357 BSCREW - carbutetor mig.» -2+ «+-- s htre. Surraresesecs 3 ]
I ‘2 41- 24 PLUG - welch = rerarensinnrieiniiinsnnn 1:..‘..‘,_.'1 :
I' @ \ 3. BR. 27590 FILTER -~ parburetpr dram L LI T . ‘-"" ----- e ]
i 4 BR 220521 . RETAINER - carburetor drain filter =« -+ +++.. RS | -
L2 '5  BR 292681 VALVE ASSEMBLY - carburetor idle e« o+ o eesua. R |
6 BR 26157 SPRING -~ throttle adj_ R I I RN “e a8 ¢ 4w e anma 1
s 7 BR 23108 "BUSHING - throttle shaft «-+-- L AR L CoT
*-., "8 BR 93038 . SCREW - throttle and choke mtg, *++++*csoeaesnoassos v 23 -
- 9 .BR 91920 SCREW -"#8 x5/8" mach, *= <<+ tecenen sereerencean 1 K
10. 138- - 251 PIN-—throttlestop sxsmndseeianas st rarancesnanne e 1 !
11- BR 230.896 PIN - float hinge R N L T 1 \ _
12 BR 222010 VALVE - choke ~-».-- R LR R RN \F S .
13 . BR 299762 VALVE ASSEMBLY - needle ==+ -s: moree e AR 1 e
14 BR 270538 GASKET - carburetor mtg, ~--- -« R seeens 1 S
-~ 15 BR 221986 - VALVE - throttle .........._..'...-...‘......‘..‘....._a. 1 ‘ -
16 BR 299650 SHAFT AND LEVER - throtle =+ s+es=e«ss ceeeet ceee 1 | :
17 BR 211712 STOP.- throttle -+ =g sersmestacncnren e |
18" BR 299707 FLOAT - carburetor - s»«-+« et et seen s REEREE1 |
19, BR 299096 . VALVE ~ fuel inlet assembly.* -+ - R AR ey 1 |
20 BR 221995 BOWI._.-ﬂoat--'----F-----'---_--'----'---‘--------.--- 1 I
21 . BR 270511 @ GASKET-- float bOwWl »* 2 s s e a ' a2 m s s E e o Teren e e 1 L)
22° BR 222014% WASHER - float DOWL » »» <+ ssecencsonsen R LR N
23 BR 390684 SHAFT AND LEVER - choke = >+« Brerrniiiaiiide g |
: 24 BR 200740 NOZZLE - carburefor « ===+« SO L L SR | ¥
‘ . 25 BR 230932 SCREW - nozzle «++=«»»- R R R R -
: 26 BR 222027 . BRACKET - carburetor <« =++++ LA AR S 1 by
27 BR 93572 SCREW-braCRet,mtg."""""""""" ----- "t e P - \."
. 28 BR- 270382 WASHER - choke Shaft - - -<eesceso- e gteae. N
29 BR 264116 - SPRING - choké return« -+« « ceesens R R | |
30° C. 10678 CONNECTOR - fuel pipe ¢ «***e-n-=> R IR | \ b
31 BR 299852 ° KIT - carburetor overhaul- Crersssrcsscazes st ] | i
i - ' o . ’ ‘r |
: C " " i ' ’ \ . ' a ) 2
ENGINE MOUNTING PLATE - LT S
1 C 19012 PLATE-enginemfg.“-'----' ........... '...;. ....... OO | ] ~ . ot
-2 164~ 543 - SCREW - cap hex socket head 5/16" x 1-1/2" NC =+« + ge oo avet g )
K ""-3-. C 16752 WASHER-ﬂatE/IG" R TR PR . .g...-:. 4.
"4 192. 20 oLOCKWASHER - 5/16” am s e a e e s teadotnnnn R I T i
| r 5 129- 102 NUT - 5/16" NChex =++=5assaaa RN NI R . ) \
' 8 C 19073 'MOUNT - flexbolt.»+-c-scesescncsncnnan PP I PP EPN - \ .
7 C 19008 SPACER +eteccstvvmcrssscananns R R - -
B. 131- 1115 LOCKNUT - 1/4n NChex reo*+=«nx- R e e ’ B ) * 2
. g - 113- 2 BOLT-1/4”x_5/8"NChex R R ‘
10 192- 19 LOCKWASHER - 1/4" «ec+te-vennn ceeaaaa sresasa e Lo
11 195- 102 -WASHER - 1/4"flat = vev <o v vessmae e - \
- 12 113_ 3 BOLT_1/4|1X3/4|!NChex ...... % ....‘.',...'.‘.'- ~
A ) . ) . , ' \‘-\, ) ) . \ .
';:- ‘ . ; . . ' ““‘--\,_\ ‘ N g
A ' ‘ s . C . . \
' ! - _Printed in U.S.A.° _ L : August 15%2 ;,,.k,
- ' 3 - \
i . & -‘ %




- ’, - -
W iy Cox o - .
LY 4 - - \ o )
e B
I - R 1 . B
1 i
P [ - \
§ - d P 4 ~= » ' 4
o rd - L .
14 - ~ - L.
.

CASE MODEL 108 COMPACT TRACTOR
"~ HOOD, FRAME AND GRILLE.

Y
\ t

REF PART NO

. . DESCRIPTION - ' Lo " REQ
"1 C 19020 FRAME -~ main v eveceicamenannenns AP
2 c 18670 HOODANDGRILLE -¢ v s s aonsnscconssncas .
. 345 C .-18664 COVER-PTO .::vurievrnarnacnee feveveennanensn
47 C 18661 |HINGE - hood, I H, v eseeeensn.
4 . C . *1866Z HINGE:- hood, R\H. «vvevenunennnn. et eeacrereaan.. ,
5 113- 103 BOLT - 5/16" x I'' NC hek R LR TR cere. .
6 - 192- 20 LOCKWASHER - 5/16".. . . .. e s e raneaan e e P
i 129-. 102 NUT - 5/16”NChex ....... eeatssa s aneteeanaan e
8 . 113-- 207 BOLT ~3/8X1"NGHEX eovevevorseionennces e ‘
g . 192- 21 ° LOCKWASHER - 3/8" ¢ veeunvnncsocnscnnsnas R
10 - 129- 103 ° NUT-3/B"NCHEX et evesosenasassssanmonnneanans
11 C 18206 LINER-dashpanel «:eeeweeocvreesnscaosncnsannns -
12 ° C 19069 ~LANYARD - hood +«... e e enateeeeanea
13, "113- . .4  BOLT <1/4 X 1" NCRhEX. e evecosoauinrsamenannenns
-14 192~ 19 LOCKWASHER ~ 1/4" .... st erasascsi e
15 129-" 101 . NUT -1/4"NCheX «-ccvevvovoossanns e venaaasanas
‘16 C- 17038 BUMPER - rubber, hDOd ..............................
17 C 19117  TRAY - center - ., . .. . ueieunenromesnnnnns ceeseanan
18 187- 1036 SCREW-1/4zx 1/2“ sel tappmg e et e d e cer e
19 € 15116 DRAWBAR +evenevncccncnacasonansons Cheresanan
20 NSS WEIGHT BOX (optional, order as Gl14 machmery item) ,......
21 113- 206 BOLT -~ 3/8X3/4"NCHEX .o vuvuuetomensennnnn e ‘
22 °353-- 406 . PLUG - hole ........ et rees it e .
{ .
! - {
1 - \'_' i
Printed in U.S.A, ’ . , . - August 1972

5



L | , . ) Xl . . ‘. b

, © CASE MODEL 108 COMPACT TRACTOR.
: Co o e C SEAT AND FENDERS

.+ REF. PART NO. DESCRIPTION " . . REQD ' o

. 1 & 16120 SEATASSEMBLY - e evvvitnnieeenatosnnnnneanssonns 1
. . 2  C . 19610 MOUNT ~seal, TUDDEI .« v s s eenocrnenmuesnsonnnnonaes 4
) . 3 113~ 122 BOLT-5/16"x1—1/2”NChex-.....L...............‘._.. 4 .
B 4 C 1453¢  BUMPER - seat, rubber ++.eoueeerii e sinannnanan. 2 - .
5 C 19118 BRACKET -hilEE€ -+ ceouboscccnneannnnnsarannasan 1 .
6 113~ 102 BOLT - 5/16" X 3/4"NCHheX e «vvvvsucnacncnronncnsaas 44 .
. ' 7 192- 20, LOCKWASHER - 5/16" +....vnvuuiiinieennnenaiil.. 4 -
, '8 129~ 102" NUT-5/16"NCheX «ouvvvteeiveenninaidenevinees 2
", ' : 9 C 18702 TFENDER AND SUPPORT +sevevvesanaancosonvennnaa 1 R
" : . ’ , \
. | L .
- \ - " -
- , ‘ ’ «
- A | :
' o
5 f ' C
C .
L 3 . . : ' ‘
‘ 3
.‘ 1 *
. + v
£ F N
T -
3 ’ - . n 5
° ;’._r (. R -
L ) ‘ Printed in U.S.A. " August 1972

3 b . B ~f




e

.18

.
_ 19
CASE MODEL 108 COMPACT TRACTOR
STEERING GEAR
REF, PART NO, . DESCRIPTION ] o REQ'D
1 C 18016. CAP - steeTInE 1 i v i e vt e e nrnecennseneenmenas i
2 131- 1113 NUT - jam 5/B"NChex . +svvvevnrannnnn. N eeeeaaens 1
3 C 18015, WHEEL - steering ........ e e n e m e eaa e I |
4 C 15096 = BUSHING - flanged nylon « o vecce it cnaneaas e e e 2
5 C 15097 | SHAFT - Steering ... vovveuceeonannnn. prac e 1
6 , 126- 16 - . KEY - Woodruff 3/16" x 3/4” ............ e R 1
o Co 17106f BRACKET - Steering . i v i it n e ittt r s 1
-8 111- 2027 BOLT - 5/16' x 3/4" NC round head, square neck ZP ... 2
9 192- 20 LOCKWASHER =~ 5/16" ZP v vonvfesnennsonnioneeas 4
10 129- 102 NUT - 5/16" NC hex, ZP .......... C e seedsanesan 2
' 11 v 195- 2069‘: WASHER 5/8” p].am ZP & & & % F P ¢ N P E e S .88 ‘. * W N & & & & & 1 -
12 € 15104 GEAR - Ste€TiNE v o v cvenciencnenrmeanan [P e 1
13 C, 15105 PIVOT - SteerifNg gear . . vucvenasoenenrncenna Neeaas 1
14 219- 17  FITTING - JUDE e v o e ceeeecvvrannnn e feeen 1
15 113- 103 BOLT - 5/16" X1I"NCheX, ZP 4ivevronaononnnnnnnnns 2
16 . 195~ 821 WASHER - 5/16' plain, ZP ........ cereresrseanns s+ . UAR
" C 14201 WASHER - shim ........... e e e e a s e u e e e e 1
18 C 12975° WASHER - 5/8" T e s s e aa fesd e o2
19 C  '18017 CLIP - HNNerman .eeoesea-eoeoseos R e e 2
4
’ . &5 s’ - ,
7 ’
|
& - -
d w
i LA !
b -
. &
” b ﬂ- ~
“ . -
Printed .in U.5.A, - . . 'April 1975




Y . CASE MODEL 108 COMPACT TRACTOR .
' ' - . : L "
FRONT AXLE ‘ _ S
REF. PART NOQ.. DESCRIPTION o - REQ'D
i .¢C 15066 AXIE - front s sse s s o cssnsas B T T w1
2 C 16946 SPINDLE - right hand =+« «+ =+ R e e peen ]
3 C 16724 SPINDLE -lefthand +es-cevanceteninscanarannseada |
4 . 138- 2055 PIN - roll L.H, spindle 3/16".x1-1/21" =« vt eniinsneraada ]
5§ C 11906 WASHER - thrust 13/16" .. ... e feers e eeree 3
& 219- 404 ,  FITTING -lube s+ s s a s s s annau'vesamnsnaans R
7 c 13106 COVER -.Jube fitHng v .ccracuoaann. P i et e s . 3
8 C 12975  WASHER - spindle. +.evsaavnn et e - N
.9 A " 30881  WASHER - Wheel SPACET . aseenssesonnotonnsenn ... UAR
10 132- 311  PIN - cotter 5/32" x1-1/4" ..... e ae s aaaaae e vearsnma 2
b 11 C. 15067 ROD-tieanddraglink s s coeseousavnsaonnsns eaesanna 2
12. € 15113 BALLJOINT - R,H, thread +a-=v:vs... i e ea e evee B
13.-C 15068 BALLJOINT ~ LH.thread «:+-c-etetevanetinnnoannns 2
14 192- . 23 LOCKWASHER -~ 1/2" ZP +ecenvweansnne e e e i easaa Weee 4
15 129~ 125 NUT-1/2"NFhex scecorsenns ER I Cerressees 5
16 129~ 325 _NUT - 1/2" NC hex, LiH. thread s« «resvesrnncssnasons 2
17 C 16948  ARM - upper spindle - --.... P
/ 18 ¢ 18626 ~ PIN - axle pivot -« - .- S 1
© 19 131~ 1127 NUT - jam 3/4" NChex “ssscswsvecacna e sr e v 1
20 T 33565 KEY - 1/4" X I/4" X 1" 4 -etieenesnneeconcaannsannns 1
.21 192- 20  LOCKWASHER -« §/16" - vesvuieivesiinnnnnnnnrnnnans 1
22 113- 103 BOLT -5/168"x1"NChex «+'eeevrrasasan EEEREEEE R 1-
23 138- 2040 PIN-r1olll/4"x1-1/2" .«eonun.. ke e s ana e 1
. o A .
FRONT AND REAR WHEELS
1 C 15090 WHEEL - front {includes bearing) «es-veooos s e 2
2 C 12110 © BEARING ~ sealed, inner .- +c¢ s evecaveasie... eeedeeees 2
‘3 C 12111 - BEARING ~ oufer  « e s s e o s e “’,.......'.....'..'...., ..... 2
- 4 219- 10 FITTING-lube +«-vsovoocoscrosaccaanasnns R
5 - C 12370 © CAP-hub s s sa. S ee e ‘e e s e a s esrs s aae s 2
8 C .18844 WHEEL = TEAT * + « == ¢ 2 s a o e s s s acatanuesa e s mm e tee 2
27T . 128- 19 KEY - Woodruff « - « « » e e e s e s em e a e -4
8 195~ 2027 WASHER.-- 3/16 x 7/8" plain, ZP» + « « - R N T I
8 192~ 20 LOCKWASHER - 5/18" ZP s v cerivnatnetennaaananannns 2
10 113- 103 BOLT - 5/16"x1" NChex, ZP -sosvecvunann easess seer 2
11  195-- 545 WASHER -3/4" s evenn.. e Y e v raseas 2
12 A, 30881 WASHER, spacer ... . T e UAR
Sy
g !
- |
) . & _ ‘
, . Printed in U.8.A, ) s - ; » -+ April 1975
R . r e . . ’ ‘
! 4 - o i




22

'3

CASE MODEL 108 . COMPACT TRACTOR

BELTS, PULLEYS AND IDLERS
' USED PRIOR TO S/N 9670643 '

REF. PART NO,

000 =T Nl O Dok

C
T.

113
c -

. C

C
83-
126~

113-
Cc

c
192~
129-
132-
o

. NS5

C

195~

192~
129~

195~
132-
138-
192-
128-

L

45670

233
17213
15672
19066

66

13’

103
19035
15034

20
102
46
15677

18634

21
103
17203
18632

208
17164

19033 -

102
521

858.

21560
21559
122

- 18681

19866

18695 -

" 69
102
19103
176
15156
521
26

:15498

15409
541
48

92

20

- 102
32763

Printed in U.S.A.

G

525

WASHER - 5/8" plain
PIN - cotter 1/8'" x 1"
PIN - roll 3/16" x 3/4"

NUT - 5/16" NC hex ZP
SPRING - brake return

DESCRIPTION REQ'D-
KBy oY omgine e 1
'BOLT - 3/8"X 1-3/4" NChex ZP -+ v uncnvuununnn.... 2
PULLEY ~ddler - cvoeven. e et et r e e, 1
PULLEY - {dler e e e itnnnin e i meennmansnrennnn, 1
- PULLEY - fransaxle  « s s v v oo oo venennsnnennennnnn. 1
SETSCREW ~ 5/16" x 3/8" NC soc. head - cup.point  ..... 2
KEY - Woodruff 3/16" x'5/8" « vt v nvonmmnueensionnnn. 1
BOLT - 5/16" x 1" NC hex zP {attaches rear keepers) =...:. 32
KEEPER - belt LLH, T€aT + . f0 . e vemnunnmonnnunnnn, 1
KEEPER - belt RLOH, TEAT & v oennvmmncs e nn 1
LOCKWASHER - 5/16'{ ) 4
NUT - 5/16" NC hex 7ZP T T T TP TR Y A . 5
PIN - cotter 1/8" % 3/4" ...t uuiumn e ivnes s, 2
SPRING - clutch . ................. R 1
‘ROD - clutch{order items 12, 13, 29, 30 and 31). . . ... .... .. 1.
BELT - traction drive I e e e s e et i e a e 1
WASHER - 3/8" Plail ZP * vt i innee e e en e 5
" LOCKWASHER - 3/8" ZP. vt % cvvnneiennnnnnnn o, 3
.NUT - 3/8" NChex ZP v..u...... I .3
SLEEVE-bearingf“.' .............. teceervnsnnase 1
PIVOT PLATE - idler pulley e 4 ee e eeceaamaaan 1
BOLT - 3/8"%1-1/2" NC heX ZP »vvvinvonwrnn. . ... . 1
KEEPER - belt idler paley ............ - ye s e aeaaa 1
EEEPER - belt enginepulley . .,,............ ceieea 2
BOLT - 5/16" x 3/4" NC hex ZP (attaches front keepers) ... 2
WASHER - 5/16" glain 2P .. ..., ............ . UAR
SETSCREW | e iees i 2
ROD =cluteh,, .., ..., ... . ... . . . . 1" breess 1
BALLJOINT . . ot eeiiennn it 1
NUT - S/18" NF-hex | . ... im0l 2
BRAKE ASSEMBLY
PEDAL ASSEMBLY - brake e m e e s e e, 1
ROD-brake ., ., . .. ,.. . .. ... el 1
LATCH - brake I R T R T L 1
LOCKNUT - 5/16" NC hex ZP ., ., .......... .. . 1
BOLT - 5/16" x 3/4" NC hex ZP , _ ... et e s e mee e 5
BOLT - eye (on brake actuating arm on transaxle) ,..,..... 1
NUT - 5/18" lock NChexZP ., . ......... eee s e . 1
BRACKET - saddle . , .., .......0.. ... .. eeraTeiia. 2
WASHER - 5/16" plain'ZP B e e e ettt aanaan . 2
PIN - cotter 3/32"'x3/4"" | . .. .. .. ... ..l 1
PAD - footrest R, H, short L e 1
PAD - footrest LlH. long .., .. .. ........ ... ... . L




| ' | L " " o ‘ | da | N | 23B
' T . ' N . ' ' : s -
234 - . : ' CASE MODEL 108 AND. 118 'COMPACT TRACTOR -
BELTS PULLEYS AND IDLERS
' USED S/N 9670643 AND AFTER , . oy
REF. PART NO, . DESCRIPTION o REQ'D
1T cC 15071 PULLEY-enng I T I S B R |
& T 28070 KEY- . ..., ...,........ .00 e i . 1
.3 113-- 233 BOLT - 3/8" x 1- 3/4“ NC hex Zpo Ll el 2
4. C. 17213: PULLEY -idler ,,,..,, . ,......0 50" et e 1
5 € 15672 PULLEY -idler. ,,,..... " et frre e 1
6° C 19066 PULLEY - transaxle +...uiuyunnynnnnnnnninmenunn s, 1 . ;
7 NSs - BALL JOINT - (order items 12, 13, 31 and 32}, ..... e 1 .
8  126- 13 KEY .- Woodruff 3/16" X 5/8" .0 vuuuneunnnnnnnoonsnnn, 1 -
o 9 , 113- 103 BOLT - 5/16" x 1" NC hex ZD (attaches rear keepers) ces. 2 E
. 10 C 19035 KEEPER - belt L.H, rear ....... O 1. . :
11 C 15034 KEEPER - belt R.H. rear ........ A 1 - T
12 . 192- 20 LOCKWASHER - 5/18" ZP ......... .00 onnoononil? 5
o . 13 129- 102 NUT - 5/16" NC hex 2P -....... D, 5
\ y 14 132- 46 “PIN - cotter 1/8" x3/4" ... v ueeiiununnn. ... . 1 k%
‘ 15 C/ 15677 SPRING-clutch......................... ........ 1 I
‘ 16 58 ROD - clutch (order items 12, 13,31 and 321+t v i s ian . 1 :
. 17 C  1863¢ BELT.- traction drive .. ... .. e caeaeraean... S
-""@ 18 /195- 525 WASHER - 3/8" plain 2P ... T, Ve e s —. 4 Tl
- @ -+ 18 /182- 21 LOCKWASHER - 8/8" ZD ... ...... .. PRI I 2 o
o 20/ 129+ 103 . NUT-3/8"NChex ZP ..,........... A 2 o
, ) 21/ A 27801 = SLEEVE - beafing ... ... P e SR 1
: ' 2/2 C 20028  PIVOT PLATE - idler pulley . ..........000eononn 0" 1.
| A ‘—@ : 23 195- 533 WASHER-1/2" \............. P eeda 2
‘ .24 C 17164 KEEPER - belt idler pulley ..... et raaa cereene. 1
‘ é? 25 C 19033 KEEPER - belt enginepulley . .....0it it intnrnnnnnn.. 2
, /26 113- 103 . BOLT - 5/16" x 3/4" NC hex ZP (attaches front keepers) ..... 2
- F () 27 195- 521 WASHER - 5/16" plain ZP. . .v'uersrnnunnnn, o e VAR
f 28 ' 178-- 858 SETSCREW - 5/16" X 3/8" .\ .vuur.. ... ST 4
' . /.29 182-7 48 PIN-cotter 1/8" X1 ul.iuaiaaen i 1
. . ' 30 129- 122 NUT - 5/16" NF hex ........ . 2
; - . . - - _ 31 C 21560 ROD -glutch +.vuoury oo, e, Ceead 1
» . _ : S " 32 C 21559 BALLJOINT ......... e e e, 1
i
1 7
8 &
¥ =

Printed in U.8,A," . T : Ap\rﬂ 1975 .




Printed in U.S5.A,

April 1975

/
L
/ v Y-
CASE MODEL. 108 COMPACT -TRACTOR -,
" _TRANSMISSION AND FINAL. DRIVE )
REF. PARTNO, ., . - DESCRIPTION _ , " REQ'D
1 = C ".19297  CASE ASSEMBLY - transaxle ............ R .1
2 A 30586 .. BEARING - needle e sh s enea f vt et s s et ianen b 1
3 C 19299 - . BEARING - bronzé  ........ f et te e aaaaean 2
4 C' 19301 * BEARING - bronze ... ...euevenn... Veaas ““\? 1
5 C 19302  PLATE ASSEMBLY - center ......... Mesermaaasul 1
+ B ¢ 19300 BEARING - bronze ...uecuvnveneennnnen.. I |
7. C 19303 -- BEARING - bronze C e et cnea e S |
-8t C 19304~ ; COVER ASSEMBLY - transaxle (includes #3&9) . vnvz.ouu. 1
g C 19305  BEARING - needle ..nfuownowsinennnnn [P |
10 C 19306 “ GEAR ASSEMBLY - differential .., ............... e 1
11 C 21576 -* . BEARING - bronze , _., .. e reanana Cr e ie. 2
12 "€ 19307 AXRE - lefthand ., ., ... ..o liiTRRttnees eee 1
13 C. 19308 AXLE-righthand ., .. ........ .00 .. O |
14 C 19309 GEAR-bevel'! ,,.. PP T, o 2
15 '€ 19310 PINION - bevel  ..,,. ., , . . 5. . . "7 reee e, 2
16 C 19311 PIN-drive . ,............... R 1
17 C 19312 WASHER - thrust ..., . ......... e erveiternean e 1
18 C 11205*WASHER-thmst'...-.;,._.........._.........:.. ...... 3
18" A 27521 RING-snap ......... el e P .. 2
20 138- 97  PIN-roll ,_...... e et e A et caea et cenaen 1
21 € 193156  SLEEVE ASSEMBLY - colntershaft .. ..............." 1
22 C 19316 . BEARING -bronze ™, ., .. ...0..euiiennnnnnn . . 1
23 C 18317  SHAFT -idler ., ., ., . ...... . ... o7 eeeecs 1
“25 C - 19318 ROD ASSEMBLY - shift (Ist, & reverse) L..,........i...n. .1
26 | C 11187 ° T FORK -shift - .., ..., ... LI |
27 C 19319 ROD - shift -, .. ... ET9% T, [ I L T 1
28 C 11166 SPRING |, _, ., ........ R 1
20 211~ 5- BALL - steel .. .. P, Mt et e s s e 1
30 A 11538 RING -snap _,,.. .. T A
31 C 19320  ROD ASSEMBLY- shift (2nd & 3rq) .. ..... .. e 1
. C 11167 - . FORK - shift , ;| e e B st e me st e e aaaaeya 1
C 11166 SPRING |, .., . ...... P et e 1.
211- ] BALL - steel ,,,,, .} Y e Ceaees f e eaee e 1
A 711538 RING - snap ,.,...., e ittt e et e .
32 C - 19321 ROD - shift |, . e 1
33 C 19322  LEVER AND HOUSING ASSEMBLY - shift | .. .. . %" 1
.34 C 15780 - HOUSING - shift lever .. ., ._.. e n e e D |
35 C 11163 KEEPER - shift lever " . . ..... e anean . 1
36 C - 18675 LEVER - shift *, ., .. .. .. ... " reeaae 1
37 C° 11219 - RING - snap T ne 1
.38 - 35012 RING -quad ,,,.,.......... et e, AR |
~39 . C 19324 . ' PIN-drive ,,... e reann.a b as et raneaenene 11
40 - 211- 4 PLUG-1/8"pipe ...... 0.0, . ou.. L
41 C 19327 HOUSING ASSEMBLY - axle .., .. ... NP Ceeraeenana 1
C 19328 BEARING = needle ... . ... . ..o uuuenuunnnn. . e 1
42 +C -19328  HOUSING ASSEMBLY - axle- , . ,%. . . G sesaanecacnenns 1
43 C . 19328 BEARING - needle ., .. .,...c...% .0 0ure.. e aaea 1.
44 C 11191  GEAR - (16 teeth) ,..,.......... ettt aeeceaneeaaa 1
45 C 19329, . GEAR - bevel (33 teeth) ... ...... e e eaeaes 3
46 C 19330 SHAFT - shifter & brake - .. ... .. e e 1
- 47 C 719331 . GEAR - shifting (2nd & 3vd)* ... ... ..... .. . 7f 3
48 - €~ 19332° GEAR - shifting (st & reverse) . . s Y et r e b e e gase 1
49 C 19333  GEAR - spur, (12 teeth) ,, . ... .. R D |
50 - C 1933¢  GEAR'- countershaft drive (39 teeth) |, . ... ... -1
5T C 19335  GEAR - countershaft (34 teeth) ... ... e mecsaaaens eo 1

<a



26

i

i

.;27"

. - _
.- CASE MODFL 108 COMPACT TRACTOR
TRANSMISSION AND FINAL DRIVE .

- REF. PART NO. : -, DESCRIPTION ) T REQ'D
52 ., C 15336 ° GEAR - countershaft (25 teeth) ...... e S 1
63 . C, 19337 KEY - countershaft .......... G e e a e ranrainne. 1
54 C. -19338 IDLER - TeVerse .......... L L |
55 'C" 19339  SHAFT - Teversé idler .......... e eeeveraeeea. ees 1
56 . C, 19340 = SPACER - reverseidler ........... PP etareaaiaen 1

57 C 19341 STOP - Shiftel ....'v'uuvrvewnldovennnnnnn o, enes 1
58 L. 19342 GASKET - case & cover ........... o e e e e ee e 2
59 C 15794 . GASKET ~ shift lever housing ............ r e aas e 1
60 * C 19343 ' BEARING -ball ,...,....... e i e e R |
63" C 19344 BEARING - thrust .......... S e e s e e s aa e e 2
64 C 19345  WASHER - thrust ..... e reeeeaan [ S 3
65 € 19346 WASHER - thrust. ...........eoeveveuun. S . 1
66 ~C 19347 RING-sSpap ...... e e s e et reee i aa 1

67 F ' 53650 PIN-dowel ..... N oemasacsevaenennn e naeeenaan 2
68 "C 19348 ‘SEAL-0il .. .... i eaanaen FE O P R |
69 C " 16011 SEAL-0il ......... B AT PR eecees 2

270 G 19349 'SEAL-o0il ...... £, e eeeans 1
Tl 83~ 420 SCREW - socket head cap, 1/4'"x 1-1/4". et ianan v esean . 10
72 83- 412  SCREW - socket head cap 1/4" x 3/4" ..... PP ce. "3
73 13- 520 SCREW - hex. head 5/16" x1'" ..o v'vuu.. fedesesaacea, B
74 . | 92- 5 LOCKWASHER - 5/16" ........ R e 8
75 . . C 19325  SHAFT & GEAR ASSEMBLY - fnput « «..... e saeeeeas 1’
76 C. 19350 *© SHAFT -INPUt . tueuevnnecvwnssa. et ereceeanaan 1
7 ¢ 19351 "PINION - inpuf  a i in e iiesvennnennmensas ceeae. 1
78 C 19352 RING - retaining  ...... R I T s
79 C 198353 PAD-brake  .-cvueueunnnn. P 2
80 C 19354  PLATE ~brake pad . euunuivenuroncrensnnnnnsnn. o1
81 © C | 19355 HOLDER - brake Pad +u.vveesso'vwenenn.. e aeaeas 1
82- C ~ 19356 LEVER -brake .+ .veucueeoenen.. Gt raeten. e 1
83 . G- 18357  WASHER -flat . i eiveennnenn. sttt recene e .. 1
84 C 19358 LOCKNUT ........unvvvunnn PP 1
85 13- 420 SCREW - hex head cap 1/47 X 1-1/4". . s v et et en e e e 2.
88 C 19359  DISK-Brake .......eeeuecenn.. ceeeens et aeea 1/
87 . 126~ 13 KEY-Woodruff #61 ............ et eteeeeracaan p / 1

" 88 " C. 15134 BOLT - "U"5/16" v v v... C et e lieneatte e seheaat 1
89 192- 20 LOCKWASHER - 5/16" ¢+ a s cavevo. cerrsdeviiianasiat B
90 129- 102 NUT - 5/16"NCHEX «vvsnensa. S
91’ 113- 103 BOLT - 5/6" X1"NCheX vvvveua.. e eeae. chsanre.. B
92.  113- 104 .BOLT - 5/16"x1-1/4"NChex ....... Leerrienaaeennaa, 2
93  C 15618 KNOB-shift:i...,,......., PR *emae e 1

P
n 1]
¢ ' . . ‘ . ‘
Printed in U.S.A, ' April 1975

N G




- F N )
- A
- Ll -~
. Y
o™~ - - —
A : - o . : ‘ . - 29
28 S . o : - : '
- ' . ’ B - y

CASE__MODEL 108" COMPACT TRACTOR
. ATTACHMENT DRIVE -
POWER TAKE OFF (PTO) ASSEMBLY

REF. PART NO. DESCRIPTION . ) REQ'D
1. C 18621 HOUSING - PTO +eeeiveervmnmnnancnnnnnn.. P
, - 2, € 15083 -PULLEY - PTOBOtOM  +vvvvrvurnnnnn.. e n e eeaaan T 1 A
3 c 20185 PULLEY ASSEMBILY - PTOAOD v ov e v iiiinnncnnnnnnns 1
4 C 10822  WASHER - plain et e e et e ranaas crareeaes 1
5 A 18915 BEARING- PTO ......... eraweasnaaaa ceeediaa, 2
"6 C . 15272 WASHER-Dell ... 'ivueennennnns st s sains “es 1
d 7 113~ 208 BOLT -~ 3/8" x 3/4" NC hex ZP t v s et e e a s enna . 1.
8 192- 21  LOCKWASHER - B3/B" ZP it iiiiiaeniesannann.. -8
9 . 195- 104 WASHER - 3/8" plain, ZP' e....e.... teees s eesieene. 3
’ 10 A . 30881 WASHER - spacer R R R L R S fos . UAR
_ 11  113- 213 -BOLT - 3/8" x 2-1/4" NC hex s et e s, e eesana 1
12 182-° 286 SCREW - pan head 3/8" x1- 3/4" NC ..... teasene e maas 1~
: 13 ¢ 17108 SLEEVE - IMNer & .o'evvuinnlonvevnenn. treeratarenen 1
N 14 ' C 16714 BUSHING - bearing  ..... b eeeereeaan crreennes 1
15 € | 18716 SPRING- PTO v v evvvncccnennnn.. ceenean T -
16 131- - 179 ° NUT—lock3/8"NChex R R N N T T T 1
17 C 15672 PULLEY-ldler....-..‘...m..,..‘ ......... R |
.18 C -18608 ROD-PTO ..... resmeeaeT, t e e eanan P | - -
- 19 C- 19015 LEVER - ENZAZING s e v s s S e eairem e feearaaeaa -1
. . 20 132- 46 ° PIN - cotter 1/8" x3/4" o vivvneennn. e
21 . Ch "1p527 BPACER  + s ceuvsvocnenunaes se st aeesenns 1
© 22 17~ 415 SCREW - 5/16" x 1" truss head, ZP seeseuncosnn “remas 1 . .
23 192- 20 - LOCKWASHER - 5/16"ZP .o.. ... e, e B T
24 . 128~ 102  NUT - 5/18"NC hex, ZP +evsenronnnnna., treeiiann -3 ‘ '
25 C 19171 . BELT-PTO--------------------.-,---'----_-----' 1 "
26 ¢ 20189 . KEEPER ~Dbelt =« «v v eecvomnas I T T -
27 -113- 102 BOLT - 5/16™x 3/4" NC hex covenininineeriannna. 2
28 195- 521  WASHER - B/16" . lcu.eurecenneennrennnrnncann. 3
29 C 20475 BUSHING - nylon +«.«.... e errenaaeeaa R
30 C 15546 BRACKET - spring attachmg T |
31 128-. 103 NUT - 3/8”NChex st e A e ee s e et ia A ST |
32 -C 18607 ARM - 3dler v ue e ittt el e ittt e 1 r
#3
o : -‘\ IMPLEMENT_LIFT e
o | | |
S ’ 1 C 19044 | LEVER - 1mplement hft e P 1
oo 2 C 19172 ROD-push” - 7 e s eale, bt eee e 1
8§ € 14525 BUTTON - thumb/ 7~ " " 7 " " """t oo 1
- _ 4 C 15156 BRACKET --saddle ... ... .. .. B, 2.
5 - 113- 102 BOLT - 5/16" x 3/4" NC hex, ZP ____________________ 4
.6 192- 20 LOCKWASHER - 5/16" Zp . . ... """ " """""" 4
7 129- 102 NUT - 5/16" NC hex, ZP L. . 4
", 8 138- . 92 .PIN-roll 3/16”x3/4” et as e Creeanas -1
% C 15864 SPRING . ' ... _ . .. .. e e e eanns e 1
10 138- 2054 PIN - spirol 5/16" x 1-3/4" e h e re e S e s aeens 1
11 195- 521 +~WASHER - .5/16” plain .., .. .. e a et e s e ee . 1

Prinfed in U.S.A. - . r : , . April 1975




CASE MODEL 108 COMPACT TRACTOR

. . ELECTRICAL SYSTEM
REF. PART NO, ' . DESCRIPTION _REQ'D
1 ¢ .18197. ' BATTERY - 12 volt tetsredi ittt ittt ecnnnaa ]
-2 C ‘18677 HARNESS - wire T T '
3 C 14565 CABLE - battery positive (red 10-1/2" ¢ v v tievnnvcaenen. 1
4 C 14566 CABLE - battery negative (black 12"} = s ¢ e v s s v vevunnnanan ..
5 ‘C . 17685 - WIRE - battery negative {0 Solenoid case «««« ... ceevns e 1
» 6, 223- 3@ TFUSE-T.5amp. seesrevsencacannnnn P
N Vi C 14553 SOLENOID - start e I I I |
8  C 18816 SWITCH - ignition, inclydes key «eesrerasnnianennean. 1
9 C 17763 KEY - ignition .'.‘..."-.“..:n......»....‘._......_..... 1
10 . C 18203  WIRE -~ solenoid to PTO safety switch . e« «¢sevecnnsieenn. 1.
1 cC 18185 WIRE - PTO safety switch fo clutch switch™ v eeeeesdanvaa 1
12 C 18182 "»SWITCH-strip,'PTO&clutch s e sees s renssnrennnns 2
13- ¢C 15114 CLAMP= battery hold,down ++ s s«es. S N T I |
14 BR 390307 STARTER - engine, 12 volt (repairs Page d3} rsciienievnena 1
14 C 22701 STARTER -~ engine, 12 volt (repairs page 33B) - e s s e v s na s s 1
14 C 22702 STARTER - engine, 12 volt (repairs page 33B) « « e s v v e v e w. 1
14 © C 22709 STARTER - engire; 12 volt (repairs page 35) « s e s o v v s« LRI T
1_5 C ' 21634- HARBRNESS - wire - .\.. s ass s e Teaeraae e e a v s s . 1'
- BREAKER CONTACTS ’ o
BR 299061 Kri'-igniﬁon S m A e s P ae e s s s e h e et e s - e 1-
1 . BR 294628 POINTS AND CONDENSER . «cvieavnnan P |
2 BR 26018 SPR].NG-breakerarm‘._ ...... --‘------.--‘--..:-.. 1
3 BR 260374 SPRING -'connector, condensSer «.:i.csssnseessossenas 1
4 BR 65704 . PLUNGER - breaker poinf  «eeesneenmoaaneanennna 1
5 BR 61760  KEY - flyWheel, ZIiNne svvecevsnrncecannnannncanns 1
6 _BR 93381 SCREW - breaker arm mtg,  ««... L I N I A |
7 BR 220477 CLAMP - condenser mtg. R R NI |
8 BR 93042 SCREW - condenser mtg, ecaeceas ses et rsenana seseeas 1
9 BR 222117 COVER -breaker point s+ sssseevsvnscontoannvienasans 1
10 18%- 1041 SCREW - sems, cover cirsernsna secsseainennadeens 2
~ A d;_"" -
P . .
- - 3 “
# - !-”0_,__;_ .
<,
b
; . Printed in'U,8.,4, . - . ] April 1975

L4




[ B e TR T _‘—.“ﬂ—
+ ' T ' » ® : L) ! -~ ! N ’ . ' . !
. i ‘ l
i X 33
‘CASE MODEL ‘IOB COMPACT TRACTOR
. EI..ECTRICAI.. SYSTEM HARDWARE
REF. PART'NO. - DESCRIPTION : " - " REQ'D
5 1 .C 14060 NUT - back Up oo A E e e e s i e e e e s anaas R |
2 C 17426 - © WASHER -~ ignition switch ==sasceare Fesrraesaann -1
3 C 17921 NU’I:-escutcheon ..... EEEE R Crepaas e st e a 1
4 C 10836 NUT - speed =+ -+ =~ R I tes 2
5 193~ - 70 . LOCKWASHER - #10 external tooth +--=cs-svsecncecss 32
] 187- 484 | SCREW - # 10 x 1/2" self tapping hex, -+*ce-sressaasan 2
- 7 C 18204 SCREW - # 10 x1/4" binder hd,, nylon AR RREEENE sreene ]
8 185~ 5137 -WASHER = # 10 ++scveesvsncncesanns R trvans 9
9 c 15704 NUT - # 10 NChex,nylon ~=«=-sca. crecrrersdeiieann 1
- 10 129- 642 NUT - #103cOTH %=, et es s et st asas LR |
o ) 11" 111- 202 BOLT - 5/16 x 3/4" rd. hd. sq. neck R I R I I |
./“' . 12  129- 102 NUT - 5/16" NC hex ««» =44 tecn et et »esevse 1
: . .13  111-- 108 . BOLT - 1/4 x 3/4" rd. hd. sq. neck ce s s eaa s ‘vee 1
14 ° 129~ 101 NUT - 1/4" NC hex I I TIPS
+15 - 129~ 122 NUT - 5/16" NFhex ..... R et e s s evsenansans 2
16 152 20 LOCKWASHER ~ 5/16" vcseesttcnnunns aanan B eaaos 2
] 17 192- 18 LOCKWASHER - 3/16" « .. ... e
18 1290- 21 «c NUT -#10REX ss-vevanccnnescannensanannse e 2
19 ¢ 10472 CLIP - wire holder. + s csenese |
20 - C 19246 HOLDER - strip sWwitch s s a e s e vt e ne s R e 2
21  182- 523 SCREW -#10x'7/8" pan head -+« .. e e e enaen 2
22 C 19254  WASHER - 13/64" nylon  + = -« - cememns Mttt b et 2
23 129- 77 NUT -#10SQUArE - -t asscssnsascavesoccsens SRR 2
, T BR390307 STARTER -MITSUBISHI °
. BR 350307 MOTOR - starting, 12 volt Mztsublsm (model MMD SML ..... 1
o- 1 BR 299963 DRIVE ASSEMBLY ...... P e e e s n e ekt . 1
i S 2 BR 390454 CAP ASSEMRBLY - drive end (includes bearing & bracket) 1
3 - _BR 390456 ARMATURE ASSEMBLY - (includes® washers). . . ..o vviv ., 1
4. BR 300452 "HOUSING - starter. (includes field COLLE). » » o v o e n v o vra. 1
5 BR "390455 CAP ASSEMBLY- commutator end (includes bushmg,brushes
ANH SPTINES) s + o v s s s s s st e s vaannoeesnnonnnsase 1 .
" ’ 6 BR °299962 . BOLT - thru (includes nuts and lockwashers) O 2 .
| " 7 " BR 390990 . BRUSH ASSEMBLY. + v evesvvvnnsonnrnnnnnss PRP 1 .
I _ . - B T P
- 4
b . & -
a N \ - ,
T " Printed in U.S,A. o LT ) - : cas April 1975 -




1 ) ' .. 338
STARTER MOTOR - AMERICAN BOSCH' §

REF, PART NO. DESCRIPTION . - ' ) REQ'D
1 C . 22701 'MOTOR - starting 12 volt, Bosch Model 01965 23-MO-30-SM . . - 1
2 BR 391471 DRIVEASSEMBLY-Starter A 1
3- BR 390444 END CAP ASSEMBLY - drive end, Bosche ¢ o e v v s s et vaae 1
4 NSS WASHER - thrust, (retain old washer for service) +e.vva0. 1
-§ BR 391607 - ARMATURE - starter, Bosch S AR TSI R |

+ 8  BR 390447 HOUSING - starter, Bosch - --svececinaernnadinnas 1
7 BR 390449 BRUSH ASSEMBLY - BOSCH. ressoevvnensnnnnsonnnas 1
8 BR'- 390448 - END CAP ASSEMBLY - com, end Boschevovaononvn L |
5 BR 390450 ° BOLT - thru, Bosch (includes washe;) tessessersaaans © 2

STARTER MOTOR —MITSUBISHI o '

1 € 22702 MOTOR - starting 12 volt, Mitsubishi Model MOOITO227] « « - » = 1
2 BR 391461 DRIVEASSEMBLY—starter-,---------------'i--'--" 1
3 BR 391585 % END CAP ASSEMBLY - drive.end, Mitsubighi » <= csvees ' 1
4 Ns8 WASHER - thrust (retain old washers for service) *+sc-e«» 2
5 - BR 391584 ; ARMATURE - starter, Mitsubishi ++ -~ cssevsseassala 1
6 BR 390452 HOUSING - starter, Mitsubishi =****c-ssresrsesesnas 7 -
7  BR 390990 BRUSH ASSEMBLY - Mitsubishi *++*+¢-vee-raavaseanus 1 )
8 BR 390455 END CAP ASSEMBLY - com, end (includes brush get) s ] .
9 NS8 - . SPACER - starter (retain old spacer for gervice) s a1
10 BR 937N BOLT—thruMltsublshl S A AL S B
Printed in U.S.A, L April 1975

- .




.34 c :

. cauTiON

MEEF ALL SHIELDS [N PLACE.

BEFORE LEAVING QPERATOR'S POSITION:
BHIFT TRANSMISSION TO NEUTRAL
SET PARKING BRAKE
OISENGAGE ATTACHMENT CLUTCH
SHUT OFF ENGINE

REMOVE IGNITION KEY
WAIT FOR ALL MOVEMENT. TO STOR
BEFORE BERVICING MACHINE.
KEEP PEOPLE AND PETS A BAFE
DISYANCE AWAY FROM MACHINE,

THROTTLE

& sow

mE-—®O HEmMEZORA-N

Lo

™

CASE MODEL 108 COMPACT TRACTOR

‘REF. PART NO.

1 . C 22709
2 BR 391461-
3 BR .390825 -
4 NSS8

5 BR - 390837 - -
6 .. BR 390849
7 BR 301705
‘8 BR .390846.
.9 NSS

10 BR 391706
1 321~ 2472
2 321- 2473
3 321- 2476
4 C 18186
5. C 15658
-8

321- . 2487

."Printed in U.S.A.

DESCRIPTION
MOTOR - starting 12 volt, Briggs,
DRIVE ASSEMBLY - starter

-

LI B B N L T T TR I T ]

END CAP ASSEMBLY - starter (includes items 4 and 9)
WASHER ""lthrust (See item 3 or 8) t. ® 3 s B2 4 4 & 9 s s >

ARMATURE - starter, Briggs '
* HOUSING - starter, Briggs v v st ass vt s v aoenaases
BRUSH ASSEMBLY - starier

LN R I I R R R I T )

o

LI I LR B T R I I ]

END CAP ASSEMBLY - com, end (includes Brush Set) - -
SPACER ~ (seeitem 30r B) + v s ¢ s s o v e s a’™va v a oen wn s

DECALS

DECAL (R.H.) .
DECAL {L.H.)
DECAL - instrument panel
DECAL - PTO
. DECAL - hrake lock ,
DECAL - caution

[

s s 418 % 2 8 8 »

4+ % a0 @

- & = w0 =

[ TR S N

. BOLT ASSEMBLY - thru (includes washer) %+ wcaos.e

o

L N )
R
IDII'III‘.
lll‘.l.-.h
N
A

April 1979

STARTER MOTOR - BRIGGS

.

REQ'
oo 1
.1
oo L
oo
.
A |

U -

[y e Y el L

=N



w

P B

CASE MODEL. 108 COMPACT TRACTOR .
HEAD LAMP KIT(OPTIONAL) .

: . ® - ' .

REF. PART NO = , DESCRIPTION ,
- 'NSS KIT - head lamp (order 4s J6 machinery.ifem) -....
1 C 14302 . HEADLAMP . ..cvnnnnnvenensnnnnnnnndn,
2 - C 14537 CONNECTOR - head 1amp - evevvennnunnnnn..,
3 C. 19177 HARNESS - wire St et e a e ettt
~ 4 C 19222  SWITCH - headlight +%...... ... 0. vuu.....
+ 321- 2484 DECAL'- lights. RPN

5, e
HEAD LAMP .
1 181- 629 ° NUT - speed S
2 . 187- 1047  SCREW - #8 x 1/2" round head, Phillips, self-tapping
~C 14302 HEAD LAMP ASSEMBLY ... evvusevinnanan.
3 Nss RECEPTACLE - head lamp (order C14302) .....
4. C. 14305 . BULB - head 1lamp « e v v vt v v m v v nunncannas
5..°C,. 14304 GASKET - head Janip  +.v.vnnnnnnnnnaa.l,
8 ‘C 14303 LENS - headlamp. seevunonnnnnnnnanen.,
.° ° - 3 ) ‘;@
- - ‘-\\\
- Printed in U.S.A, -

- . % e
)

L]

¥
*« ¢ +'a a

August 1992

b

L IRl S NN
.

k3

-



a2

1)

38 _ NUMERICAL INDEX . NUMERICAL INDEX: -39
o i - 3 , . . i '. . - L . T ) ) .
PART PAGE REF. * .PART " PAGE . REF. PART " PAGE ‘REF.. PART . PAGE . REF. PART._" "PAGE REF. ' PART. PAGE REF.
NO. NO. ~NO. .. NO.* - .NO,” °'NO. { NO. NO. NO. _ NO. } NO..  NO. NO. NO. NO. NO. NO. 'NO. .
35012 ' 25 38 BR220680 " 7. 62 éﬁzagosa 13 19 C: 10472° ) 33 18 - € 15618 27 .93 € " -19015 29, 19 -
A -11538 25 - BR220680° 7 .. 82 { BR299392 . 9 95, C 10857 11 5 - € . 15658 -3 77§ C 19020 - 15 1
A . 11538 25~ 730 .|  BR220865 7. 48 {* BR299500 7 7z C 10878 13 30 C 15672 23 5 C 19033 23 25
A 18915 29 5 ~| . BR221535 7. 59| . 'BR299543 g .gz C 10822 29 4 C 15672 ° .23B . 5 C 19033 23 25¢
A - 297521 25 19 BR 221559 [ 57 . BR 299569 5 18 C 10836 33 - 4 c' 18872 - 29 . |17 . C - 719034 23 11
A 27801 23 21 :BR 221596 ‘5. -+ ‘28 JBR299570 5 16 C 11183 . 25 35 C 15677 .- 23 15 - C " 19034° 23B . 11
A - 27795 5. 35 . BR221760. ° 7 65 CBR299571 . 5- 18 C 11166 25 = C 15677 23B 15 C 18038 . 23 © 10 -
A. 30586 “25 2 " BR 221796 7. 49 . BR 209572 5 18 C. 11166 25 28, C 15704 - 33 9. | ¢ 19085 238 - 10 .
A 30881 .21, 9 BR221885 7 74 | .BR299577 'g .. C 11187 25 - C 15780 25 84 | *C 19044 29, 1
A 30881 . 21"‘{ =12 - BR 221898 5+ 36 BR 299650 13 - 18 € 11167 25 26 C 15794 27" 59 C 19066 23 , €
A 30881 29" . 10 " BR221901 - , 9 97" BR299707 - ° 13 18 C 11191 25 44 C 16011 . 27 69 ‘T 19066 “'23B - 6
BR 23108 13 ) BR 221907 9 B89 ‘BR 299740 . 13¢ 24 ©C- 11205 25 18 C” -16129 17 "1 C 19069 15 12
BR 26018 ‘ -3 2 BR 22186 13 15 | - BR299762" 13 13 € 11219 25 37 ~C 16714 29 14 | . C 19%0m : 23 1
BR 26157 . o 13 - ) BR 221995 13" 20 ..| BR299848 n 40 C 11528 11 18 C 18724~ 21 3 c 18071 -~ ‘23B 1
BR 26828 5 30 BER 232010 13 12 BR299852 13 31 C 11545 11 19 C- 16752 13 -3 C 19073 .. 13 B
- BR 27590 13 3 _ BR222014 - 13 * 99 BR 209962 . ’ . 33 g € 11906 21 5. C 16946 -2 2 ‘C 19103 23 6.
‘BR .2T750) 5. 13 -BR 222027 13 . 28 " BR299963 - . -33 1 € 12110 21 2 C 15948 21 17 c 19117 ' . 15 117
BR 27803 : 5 23 "BR222114 5 2t - | ~ BR390180 - - ° 7. a8 C 12111 21 3 C 17038 15 .16 C . 19118 17 5
"BR 61760 ’/, 7. 47 ., BR222117 5 .38 BR-390233 g g3 C 12370 21 6 . C 17106 19 7 C  191m1 29 25
‘BR 61760 - 31 5 BR222117 . .31 9 BR 390307 ‘31 14 C° 12975 19 18 | C 17108 29 - 13 | 'Cc 19172 29 2
" BR 65704 31: 4 BR222211- . 7 80 | . BR390307 33 _ C 12975 21 8. C 17164 23 . 24 | . C 19177 37 3
BR 65906 5 *v29 BE 222212 7 83 . © BR 390347 o' 57 15 € 13106 21 7 C 17164 '23B 24" c 19222 | 37 4
BR 66068 7. 7% "BR 222263 .27 75 * BR300348 . "5 15 C 14060 . 301 C 17203 23 21 - C - 19246 33 20
BR 66538 . 9 90 'BR 222277/ 7. .52 BR 390349, 5 15 C 14201 ‘ 19 17+ C - 17213 23 & C 19254 - "33 22
BR 66554 ) 7t . 69 . BR 230759 .5 33 BR 390350 5 « j5. C 14302 37 - - C 17213 23B 4 C . 19297 25 .1
BR 66768 5 . 6 .. BR230896 - fg - 11 BR 390379 11 =12 C 14302 37 1 . C 17428, 33 2 C. 19299 25 3
BR 51920 o1 687 T BR 230027, 5% g BRI90380¢- 5 -9 C 0 14303 317 5] C 17685 N 5 < 19300 - 29 6
BR 51920 "13 9 BR230932 . 13 5 " BR 390402 5 20 C- 14304 37 5 C ~ 17783" 31 "9 G193 25 4
BR 92659 5 22 BR 230976 7 BR300419 - 5 '-24 € 14305 - 37 4 C 17921 ~33- - 8 . C 19302 25 -5
BR 93038 13 8 BR 2606374 31 3" . BR 390444 2ap . - 3,C. 14525 29 3 *C 18015 19 3 C .19303 25 7
BR 93042 ° 7 50 . BR 260584 . 7 . 86. | - BR390447 33B 6 C°° 14534 17 4 C 18018 19 1 . C 19304 25 8
BR 93042 31 8 | ' -BR260933 VI 1 | BR 390448 13E g C.- 14537 - - a7 2 Cc 1807’ 19 19 C 19305 25 . 9
BR 93158. o 9 96 T'BR260971 ¥l 53 .'BR 350449 33 7 C 14_553 X 31 7 C 18182 31 12 C 19306 29 10
BR 93163 . 5T 37 .4 BR 261038 . 5 9, BR 390450 . .33 g .C 14565 31 o3 C- 18185 31, 11 C 19307 25 12
7 BR 93211 7 45 _BR261055 5 87 - BR390452 "33 -, 4 C - 14566 31 - 4 " C 181886 35 4 C 19308 25 13
BR 9321G& -9 44 BR261116 13 99 ‘BR 390452 338 6 C 15066 21 -1 | C 18197. 31 1. C .19309 25, 14
" BR 93323 11 15 BR 261117 7 55 BR 390454 -33 2,.& 15067 21 11 'C . 18203 - / 31 10 © 'C 19310 - 25 15
BR 93357 13 - 1, |~ BR261129 7 54 BR 390455 .33 5 C 15088 21 13 C, 18204 - 33 i C 19311 25 16
BR 93381 9 88 : BRZ_'?OSBZ\ 13 28 . BR'390455 . 4 338 ‘g, C 15083 - 29 2. ©C ..18205 - 15 11 C 19312 25 . 17 -
* “BR 93381 a8 BR 270430 5 10 _ BR390458 33" 3.C 15090 - 21 1 C~ 18208 11 g ¢ 19315 25 21
BR 93410 -9 94 . BR270511 C 13 . 21 _ BR 390640 5, 17iC 15096 19 4 C 18607 29 3z C 19316 25 a2
BR 93438 -7+ 84 “BR 270528 {1 - 13 BR 390662 "7 s C- . 15007 19 5 C 18608 =, 29 18 - C 19317 25 23
BR 93496 ' 7 80 " {".. BR270538 . 5 .7 BR 390684 .13 .. 23 .C /. 15104 19 12 C 18621 29 1. C 19318 - 25 25
BR 93536 7 42 . BR270538 - 11 . 17" |° BR390693 ;7 0 73€ 15105 19 13 C 18628 21 18 C 19319 . 25 27
. BR 93536 . : 7. 781 | 'Br270538) * 12 _ 14 ¥  BR3908I1 - - S911. ' 3 € 15113, . 21 12 C 18632 23 .22 C. 19320 25 31
- "BR'93572 - -7, 58 BR270539 . 11 16 | BR390825 ‘/__5_ ~35 © 3" C 15114 PR ) A C 18634 23 17 C 18321 25 -32
BR 93572 13, 27 BR280005 . 7 = 41 - BR390837 . | 95—, 5 C 15118 ... 15 15 | ‘'C 18634 23B 17 .C 19322 25 . 33
BR 93585 .5 14 BR202260 5 26 BR.390846 ,. . 35 ./..8 C 15134 Q@ L 27 88 "C 18644 .21 - 6 . C 119324 25 39
‘BR 83621 7 .79 BR 292681 13 T ~BR 390849~ 5’ 35 g C " 15156 . 23 B C 18661 15 4 C 19325 27 75
BR 93621 9 86 BR294606. . 5 4 | -Br390802 7 9 g5 C - 15156 ‘ 29 4 c 18662. 15 4 ©C 10326 25 . 42
~ BR 93622 11 14 BR 294628 .31 1 | BR390918/ o -7./ 73 € 15174 R | 2 C 18664 15 3 T C. 19327 25 41
' BR 93630 5 25 | "-BR295840. 5 .17 BR39099¢ - . 33 . 7 C 15272 29 6 'C ~ 18670 15. 2 C .19328 25 . -
BR 93704 ¥ 6 BR 205841 5 17 . BR.390990 , agg ‘7 C 15498 23 -11 .} C 18675 .- 25 36. |-. C 19328 20 . 43
" BR 93771 ‘338 10 . BR 205062 5 3| _ BR391461 33+ 2 C 15499 23 12 C. -18677. 31, 2 |- ¢. 19329 . 25 45
BR 210728 = 5 32 BR 295963 - . 5 Ty " BR 391461 85~ < 3 -7 15519 11 1 C .i8681 ., 23 1 C - 19330 <25 46
~ BR211383 7 51 BR 298303 7 81 _BR391471 898 ‘s~ C. 15526 - " 11 . 6 C 18895 23 . 3 G 18331 28 47
BR 211712 13, .17 BR 298614 5 . 18 BR 391584 . 33B 5 .C 15652% 29 - 21 C - 18702 17" 9, C 19332 25 48
BR211778 - 7 43 BR 208616 E - 10 BR 391585 33g. 3 C 15540 ’ 11 10 C 18716 29 15 C 19333 25 49
BR 220477 31 7 BR 298923 5 12 ‘BR 391607 23B 5 C 15545 29 30 C' 18816 31 - 8 C 19334 25 50
BR220521 13 4 BR 298968 g 87 BR 391705 35 7 C . 15564 28 9| C 19008 13 7 C 19335 | 25 51
p BR 299061 . 31 - BR 301706 15 10 C l5610 .‘1"{ 2 Cc 1901? 13- 1 = C° 19336 ° Y 52



o - - o ; B 2 e e AL
i
- '7 . - ’ r . ’ * ’ ,
4o - NUMERICAL INDEX . , S | R R
"PART’ . PAGE REF. PART PAGE REF. -~ PART PAGE REF: NUMERICAL INDEX
NO. NO. NO. . NO. NO. NO.. 7 NO. NO. NO. PART PAGE REF. PA - - : . -
, = 'NO. - PART PAGE REF.  PART PAGE REF
C 19337 27 . 53 113-- 3 13 12 131- 1118 ¢ .2 . NO. NO. NQ. NC.  NO. NO NO :
C 19338 27 54 113- -4, . 15 13 131-.1115 13 8 195- 521 29 i - . : . NO.
,C 19339 27 55 113- 102 17 .6 131~ 1127 21 19 195- 521 20 . 28- .
C 19340 27 56 113- 102 23 5 132~ 26° 23 10 195- 525 23 18
C 19341 27 . 57 113- 102 23 26 132- . 46 23 14  195- 525 23B . 18 .
C 7 19342 27 56 - 113- 102 " 29 5 132- 46 23B © 14 195- 533 23B 23
‘¢t 19343 27 60 - 118- 102° 29 27 132~ - 46 29 20 195- 541 23 13
C 19344 . 27 63 113- 103 15 5 132- 48 .23 14 - 195- 545 21 11
C 19345 27 64 113- 103 18 15 132- .48 "23B 29 195- 2027 21 8
C 19346 27 85 113- 103 21 10 132- 311 . 21 10 195- 20689 19 1 |
C 19347 .27 - 68 113- 103 21 22 136- 103 -5 3 211- 5 .28 - '
) C 19348 27 .68 113- 103 23 9 138- 92 23 15 .211- -5 o 25"
- C - 19349 27 70 '113- 103 23B 9 138- 92 29 8 211- 11 25. 40 )
C 19350 . 27 [ 113-. 103 23B 26 138-. . Q7 25 .20 214- 103 11 7 1
C " 19351 27 ki 113- 103 27 91 138- 251 - 13 10. 219- 10 21 4
C. 19352 27 78 113- 104 27 92, 138- 2040, 21 23 218- - 17, " 19 14
C 19353 27 19 113- 122 17 -3 138- 2054 29 10 219- 404 21 6 . ’
C 19354 27 80 113- 208 15 21 138- * 2055 21 4. 221- 13 5 8.
C' 19355 27 8l 113- 206 29 | 164- 543 .13 2 223- 34 :y 8
"C 19356 27 - 82 113- 207 15 .8’ 173- 215 11 3 321- 2472 35 1
C: 19357 27 83 113- 209 23, 23 175- . 415 29 22 321- 2473 .35 2
C" 19358 27 84 - 113- 213 29 11 178- 858 23 28 321- 2476 - 35 3
C 19359 27 8B 113- 233 23 3 178- 858 23B 28 321~ 2484 37 - .
C 19868 23 2 113- 233 23B ¢ 3 182- 286 29 12 321- 2487 35 6
C 20028 238 22 126- 13 23, 8 182- 523 33 21 353- 406 15 22
C 20185 29 3 - 126- 13 23B , 8 187- 1036 15 18
C 20189 29 26 126- 13 27- 87 187- 1041 5 39
C 20475 »,29 29 126- 18 19 6 187 .1041 31 10
C 21559 23 30 - 126- - 19 . 21 7 '187- 484 33 6
C 21559 23B 32 129- 6 ° 7.1 187~ 1047 11, 1
C 21560 23 29 129- 7 7 64 187~ 1047 37 2 . i
- C - 21560 23B 31 129- 27 33 18 192- 18 33 17 '
©C . 21576 -. 25 11 129- 77 33 23 192- 19 13 10
| C 21634 31 15 129- 101 15 15 - 182- 19 15- 14 . *
Cc 22701 ) 14 129- 101 33 14 192- . 20 .13, 4
) c 22701 3B 1 129- 102 13 5 i92- 20 15 )
' C 22702 3 14 129- 102 15 7 192- 20 17 7
¢ 22702 33B 1 120- 102 17 8 192- 20 19 9
| C 22709 .31 14 129- 102 19 10 192- 20 21 9 -~
= 'C 22709 3B 1. 129- 102 23 13 '182- 20 21 21
\ F 53650 27. 67 - 129- 102 23 17 192" 20 23 12 7
e L 32763 - 23 18 r29- 102 238 .13 192- 20 .23 16
M 20677 9 91 129~ 102 27 90 192- 20 23B 12 g
T 25070 23 2 129- 102 29 7 192- 20 27 -89
‘ ' . T 25070 - 23B°  2- | 129- 102" .29 24 192- 20 29 . 6
- T 33565 21 7 20 129~ 102 33 . -12 192- 20 29 23
: o S 129- 103 15. 10 192- 20 33 " 16
' 129- 103 23 . 20 192- .21 15 9
. . HARDWARE CODE NUMBERS 129- 103 .  23B 20 192- 21 238 19
11- 312 ‘ 7 63 129- 103 29 31 192- .21 23 - 18
£ 13- 420 27 85 129- 122 23. 31 192- 21 29 8
13- 520 2718 129- 122 23B 30 192- 23 21 14
41- 24 13 2 129-. 122 33 15 193- 25 7 68
83- 66 23 7 129- 125 21 15 . 193- - 70 33 5 .
83- 412 27 72 129- 325 21 18 195« 102 13. 11 N
83- 420 27 71 129- 504 11 4 195- 104 29 9 \
92- 5 .27 4 129- 642 33 10 195- 513 33 8 . -
111~ 108 33 13 .181-, 69.. 23 4 195- 521 19 16
1i1. 202 19 8 131- 176 23 7 195- 531 23 9 ©
‘111~ 202 33 . I 131~ 179 20 16° 195~ 521 23 27
113- 2 13 8 131- 629 - 31 1 195- 521 23B. 27
R R T I .




